weons. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 5
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-20 Time: 06:55:27

Level (dBuV/m)
80

FCC CLASS-B |
-5dB
ﬁ ] il
1 4|—1 4
&
L 30 224, 8. 612. 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL
EUT s
POWER :120vac/ 60H=z
MODEL (FR 791302
MOME :11g Tx_ChDﬁ;2437MHZ
Data Rate:5d
Owver Limit Beadintenna Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Los=s Factor Po= Foz Bemark
MHz dBu¥: m dE dBuV/m dBuy dBE/m dE dBE CIn deg
i) Fz_700 3F5.87 -4.13 40.00 4531 1633 0.90 Z&6.66 == -—— Peak
z ZE0_050 37.9% -38.01 46.00 493.F8 12.87 z.05 ZEH_.91 e —-—— Peak
i} ZEE_EZED E9_EE -16.78 46.00 40.48 1248 £.11 zhH.85 g —-—— Peak
4 374 200 36.95 -3.08 46.00 4588 14.8%8 z.49 FE_Zd4 S —-—— Peak
il GEd4_ 100 40.35 -5 865 45.00 44.17 13.36 3.F6  27.04 i —-—— Peak
= 275 400 44 6% -1.31 d46.00 44 _8F EE_&E 3.9 EZE_GT 100 273 P
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Horizontal (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-18 Time: 0807:58

Level {dBu'V/m}
17

4
FCC CLASS-B
-6dB
53 7 FCC CLASSB-AY
-6dB
0
1000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Bite :03CHO4-HYT
Condition: FOC CLASS-E 3m HF-ANT-6303 HORIZONTAL
EUT SAD
POWEE :170Vac/60Hz
MODEL FR 791302
MOME :1lg Tx_Ch0O&;Z2437MH=
Data Bate:bd
Over Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuyW dE/m dE dB Ccm deg
d 2374.000 38.13 -15.87 &4_.00 40.15 23_0%2 3.71 33.78 100 28 Average
z 2374 000 E0.327 -2Z.63 T4.00 Ez.40 E8.03 I.71 3378 100 0 Peak
X £437._000 30_E0 SF 3 2gls FLFR G3dTe ia00 88 Awverage
4 X 2437000 103 48 LE 28 2Rl 2.7 33,79 100 0 Peak
5 2484 000 46 57 -27.43 T4.00 48 EFE7 E8_EZ6 .84 3380 100 0 Peak
g 2424 _ 000 35.12 -12.87 E4.00 36.83 E8_EZ6 .84 3380 i00 88 Awverage
7 8934 _ 000 E&E_ 26 -18.64 T4.00 44,83 3I8_0Z T.EE 3474 100 0 Peak
g £534 000 4410 -5.30 E4.00 3387 38_.0Z T.EE 3474 100 16 Awverage
Remark:
1. “3" represents the Fundamental Signal
2. “4” represents the Fundamental Signal
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
i Level {dBuV/m} Date: 2007-09-20 Time: 07:02:40

FCC CLASS-B

-idB

30 224, M. 612, 806. 1000
Frequency {(MHz)
Site 0ECHO4-HY
Condition: FCC CLAZSS-B 3w AMNTZ7Z4 WERTICAL
EUT AP
FOWEER :lz0Vac/60H=
MODEL cFR 791302
MOME 1lg Tx_ChO&;24327MH=
Data Rate:bd
Over Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuW dE/m dE dB Ccm deg
E | 21.890 3&6.4% -3.E51 40.00 45.9F 16.34 0.8% Z&_68 100 203 0P
z l48.520 31.08 -1Z.44 43.50 44.55 10.74 l.56 Z&.Z8 e --— Peak
] ZEO.0E0 35,04 -£.96 46.00 E0.33 1E.E7 z.08 zE.9l e -—-— Peak
4 I74.200 3337 -1lE.63 46.000 4Z.FZ4  14.38 .49 zZ&.Zd4 S -—-— Peak
5 BEZ4.100 40,14 -5.26 46.00 43.25 13 35 .26 27.04 it --— Peak
(=hel 875,400 4EZ. 62 -3.32 46.00 4E 75 ZE._EZ 3.9E 26:67 100 Zd4l Peak
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-18 Time: 048:16:30

Level {dBu'V/m}
17

3
4
FCC CLASS-B
-6dB
a3 i FCC CLASS.B-AY
-6dB
1
0
1000 5800, 10600, 15400, 20200. 25000
Frequency {MHz)
Bite :03CHO4-HYT
Condition: FOC CLASS-E 3m HF-ANT-6303 VERTICAL
EUT SAD
POWEE :1Z20Vac/60Hz
MODEL :FR 791202
MOME :1lg Tx_Ch0O&;Z437MHz
Data Pate:bd
Over Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuyW dE/m dE dEB Cm deg
d 2382.000 G&&.25 -17.75 74.00 5g.25 23_0% 3.74 33.78 100 0 Peak
z E3GZ_ 000 4345 -10.51 E4.00 45 459 E8.03 I.74 3378 100 111 Awveradgs
C Y £437.000 10959 T11-51 2819 379 3308 100 0 Peak
4 @ 2437000 326 L0 98.31 28.18 ZE o S < i 100 111 Averadgs
E £484 000 E£3. 594 -z0.0&8 T4.00° EL. 64 EB_EZG .84 3380 100 0 Peak
g 2424 000 4E.0Z -11.%8 E4.00 43 72 E8_EZ6 .84 3380 100 111 Awveradgs
7 8361.000 L& 02 -17.37%7 T4.00 45 37 3731 5.935 34.15 100 0 Peak
g 8361000 45,62 -8.37 E4.00 35 E7 3721 5.935 34_15 100 Z0& Averadgs
Remark:
1. “3"represents the Fundamental Signal
2. "4’ represents the Fundamental Signal
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weons. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 6
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-20 Time: 06:09:54

Level (dBuV/m)
80

FCC CLASS-B |
a8
ﬁ il 5
B
i I—f 4
3
L 30 224, 8. 612. 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL
EUT s
POWER :120vac/ 60H=z
MODEL (FR 791302
MOME :11g Tx_Ch11;2462MHZ
Data Rate:5d
Owver Limit Beadintenna Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Los=s Factor Po= Foz Bemark
MHz dBu¥: m dE dBuV/m dBuy dBE/m dE dBE CIn deg
1 Fz_ 00 31.77 -B.E3 40.00 4121 1&6.33 0.90 Z&.66 == —-—— Peak
z ! ZE0_050 4F_ 53 -3.47 45,00 E3I_BE 1E.E7 .05 zEH.91 100 134 Peak
kel ZEB6_EZE0  3E.81 -13.1% 4&.00 44.07 1Z.48 £.11 zhH.85 o —-—— Peak
4 374 200 36.45 -3.E8BE 45,00 453 14.88 z.49 FE_Zd4 S —-—— Peak
il GE4_100 40.41 -5 B3 486,00 44 F3 13.3%6 3.26 w204 e -—— Peak
& 875400 39_.F3 -6.77 46.00 39.386 EE.EE 3.9 EZ&_E7 100 z03 QP
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

1?LEUE| (dBuV/m) Date: 2007-09-18 Time: 03:04:13
3
4
FCC CLASS-B
-6dB
59 i FCC CLASS B-AV
1 -6dB
0 000 5500, 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6503 HORIZOMTAL
EUT DAD
POWER 1 1Z0Wac/&0Hs
MODEL :FR 791302
MOME :1lg Tz Chll;Z45ZMHz
Data Rate:b4
Over Limit Beadintenna Cable Preaup Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos= Fo=z Pemark
MH=z dBu¥V m dB dBuV/m dBEuy dE /m di dE [=5 % deg
i 2322.000 47.14 -26.86 74.00 49.14 Z8.03  3.74 33.78 100 0 Peak
z 2382.000 34.8Z -19.18 54.00 36.8F 28.03  3.74 33.78 100 115 Average
3K Z46Z.000 102.70 10445 Z8.2z  3.81 23.79 100 0 Peak
4 Z462.000 90.35 8z.10 28.zz  3.81 33.79 Llon 115 Awverage
5 7483 850 63.46 -10.E5E4 74.00 &5 16 28.26 3.84 33820 100 0 Peak
& Z483.850 42.17 -11.83 54.00 43.87 28.26 3.84 3320 100 115 Average
7 8289.000 E5.43 -18.E57 74.00 45 37 37.21 £.31 34.08 100 0 Peak
g 8289.000 45 16 -28.84 54.00 3510 37.21 &.31 34.06 100 11 Average
Remark:
1. “3"represents the Fundamental Signal
2. "4’ represents the Fundamental Signal
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
i Level {dBuV/m} Date: 2007-09-20 Time: 06:17:07

FCC CLASS-B

-idB

30 224, M. 612, 806. 1000
Frequency {(MHz)
Site 0ECHO4-HY
Condition: FCC CLAZSS-B 3w AMNTZ7Z4 WERTICAL
EUT AP
FOWEER :lz0Vac/60H=
MODEL cFR 791302
MOME 1lg Tx_Chll;Z46ZMH=
Data Rate:bd
Over Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuW dE/m dE dB CIn deg
b e 31.8°90 38.51 -1.4% 40.00 47.94 16.34 0.89 Z&_66 100 Z35 QP
z 147.450 30,88 -1E.62 43.50 4420 10.72 l.568 Z&.Z8 == --— Peak
] ZEO.0E0  37.44 -2.L5e 45.00 4273 1E.E7 z.08 zE. 9l e -—-— Peak
4 374 200 33_E8 -1E. 4 46.00 4Z.45  14.38 .49 z&.Z4 s -—-— Peak
£ BEZ4.100 39,78 -€.EZ 46.00 432 &0 13398 .26 27.04 === -—-— Peak
(=l 275,400 4Z. 65 -3.34 46.00 4E.70 ZE_EZ 3.9 z&.87 === --— Peak
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-18 Time: 03:19:22

Level {dBuV/m}
17

3
4
FCC CLASS-B
-6dB
59 2
i FCC CLASS-B-AV
-6dB
0
1000 5800, 10600, 15400, 20200. 25000
Frequency {MHz}
Bite :03CHO4-HYT
Condition: FCC CLASS-E 3m HF-ANT-6503 VERTICAL
EUT CAD
POWEE :1Z0Vac/60Hz
MODEL :FR 791302
MOME :1lg Tx_Chll;Z462MH=
Data Bate:bd
Over Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MH=z dBuW;/m dE dBuV/m dBuW dE/m dE dEB Ccm deg
4 z340.000 45.9& -8.04 E54.00 48.08 2Z7_396 3.69 33.77 100 113 Awverage
z Z340_000 E2.0% -14.31 T4.00 £1.E1 E7.94 J.69 33,77 100 0 Peak
2 X Z4EZ_ 000 10505 1llo.80 Z8_EZ I.81 33.79 100 0 Peak
4 @ Z46Z_ 000 26 Z6 98.01 Z8._EZ .81 33.7%9 100 113 Averadgs
e ] 2483 850 7T0.60 -3Z.40 T4.00 TFZ.30 EB.EZG .84 3380 100 0 Peak
g | £483_ 850 E0O.15 -3.8F E4.00 E1.8EFE Z8_Z6 .84 IBIE0 100 113 Averadge
7 8946 000 E&5_ 02 -18.37 T4.00 44 52 38_0Z T.EE 3478 100 0 Peak
g 85946 000 44.5%2 -2.0Z E4.00 34.47 38_0Z T.EE 3478 100 ZG9 Averadge
Remark:
1.  “3"represents the Fundamental Signal
2. "4 represents the Fundamental Signal
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weons. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 7
Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-21 Time: 04:26:41

Level (dBuV/m})
80

FEC CLASS-B |
a8
l—‘ B
0 4
L T 8
. 30 224, 8. 612, 806. 1000
Frequency {(MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL
EUT AP
POWER :120vac/ 60H=
MODEL (FR 7921302
MOME :1la Tx_Chl42;5745MHz
Data Rate:54
Owver Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MH=z dBuW;m dE dBuV/m dBuyW dE/m dE dEB Ccm deg
1 32.700 32.85 =7.15 40.00 42.79 16.3%3 0.90 ZE.66 -—= ~== Peak
F) ZE0.500 43.78 =-2.22 45.00 55.07 12_57 2.05 25.91 100 2&0 QP
] ZE6.ZE0 35,11 -10.8% 46.00 46 37 1EF.4%8 £.11 EZL5_&% e -—— Peak
4 | 274,200 40,00 -g£.00 46.00° 4387 14.88 .49 Z6.I4 T -—— Peak
E 624,100 35.01 -10.%% 4¢6.00 3883 19.96 3.6 E7.04 ] ——— Peak
Bl 275,400 41.51 -4.45 4c.00 41.64 ZE.EZ 3.9 E6.g7 S -—— Peak
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

1;«Ln::ulnszl {dBuv/m} Date: 2007-09-23 Time: 00:01:03
5
i
FCC CLASS-B
-6dB
59 * FCC CLASS-B-AV
x -6dB
9
10
? o00 5500, 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6903 HORIZONTAL
EUT CAD
POWER 1 1Z0Vac/&0Hs
MODEL :FD 791302
MOME :1la Tz Chld43;E5745MHz
Data Rate: b4
Over Limit Beadintenna Cable Preaup Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos= FPo=z Pemark
MH=z dBuV m dB dBuV/m dBEuy dE /m di dE cm deg
1 1232.000 38.71 -15.2% 54.00 45.16 24.90 Z.60 33.95 100 331l Average
z 1332.000 45.65 -24.35 74.00 E6.10 24.90 Z.60 33.95 100 0 Peak
] 141z.000 39.77 -14.23 54.00 45.85 ZE.02 Z.68 33.84 100 24l Average
4 141z.000 45.77 -24.23 74.00 E5.85 ZE.02  Z.68 33.84 100 0 Peak
E X E745. 000 99 &7 93.70 33.94 £.02 34.08 100 0 Peak
£ X E745.000 89 39 83.47 33.94 £.02 34.05 100 269 Awverage
7 8827.000 55 &Z -18.38 74.00 45 22 37.88 7.18 34.66 100 0 Peak
g 8827 000 45.21 -8.79 54.00 34.81 37.88 7.18 34_66 100 25 Average
3 11481000 40.1% -33.81 74.00 78.30 -11.66 7.84 34.30 100 0 Peak
10 17229000 36.40 -37.60 74.00 71.858 -11.07 9.4F 33.81 100 0 Peak
Remark:
1. “5”represents the Fundamental Signal
2. "6"represents the Fundamental Signal
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-21 Time: 04:33:55

Level {dBuV/m}
80

FCE CLASS-B |
a8
40—| % a]
4
2
s 30 224, 8. 612, 806. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCOC CLASE-E 3m ANTZ2724 VERTICAL
EUT AP
POWER :120vVac/ 60Hz
MODEL :FR 791302
MOME :11la T=x Chl49%;5745MHz
Data Rate:54
Over Limit Peadintenna Cable Preaup Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos= Poz Bemark
MH=z dEuVim dB dBul/m dBEuy dE /m di dE cm deg
1 21.83%0 30,60 -5_.40 40,00 40.03 16,34 0.839 EZ&_G& ] —-—— Peak
z 143 610 30.894 -12_ 66 4250 44 71 10.7& l1.66 E&6.EZ8 = —-—— Peak
3 ZED.0E0 36.85 -9.15 45.00 48.14. 12_57 2.08 2E.91 - -=— Peak
4 374.200 33.27 -12.73 45.00 47.14 14._388 z.49 Z&.74 -— -== Peak
L4 674.100 37.34 -8.66 45.00 41.15 19_396 3.26 27.04 -—= ~== Peak
& @ 875.400 37.54 =-8.486 45.00° 37.67 Z2.82 3.92 26.87 100 35 Peak
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-22 Time: 23:53:33

Level {dBuV/m}
17

FCC CLASS-B

-6dB

5 FCC CLASSB-AV
-6dB
-]
L 1000 5500, 10600, 15400. 20200. 25000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6503 VERTICAL
EUT AP
POTTER t1z0Vac/f60H=
MODEL :FR 79lz0z2
MOME :lla Tx_Chl42;E574E5MH=
Data Pate: b4
Over Limit Beadintenna Cable Preamp int  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= Fo=z Pemark
MH=z dBu¥V m dB dBul/m dBEuy dE /m di dE =58 deg
1 X E745_ 000 103,590 97.98  33.594 .02 324.08 100 0 Peak
Z @ E745. 000 31.80 2E.68 33.94 .0 324.08 100 25 Awerage
3 2444 000 EE.Z2 -18.7Z 74.00 45,18 37.43 .98 324,32 100 0 Peak
4 2444 000 44,87 -59.13 54.00 324,77 37.43 £.98 324 32 100 39 Awerage
E 1l4%0_000 42.81 -31.1% 74.00 820.9% -11.73 7.84 3430 100 0 Peak
& 1729000 3847 -35.853 74,00 73 9E -11.07 Q.47 3381 100 0 Peak
Remark:
1. “1”represents the Fundamental Signal
2. “2"represents the Fundamental Signal
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weons. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 8
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Date: 2007-09-21 Time: 04:41:35

Level (dBuV/m}
80

FEE CLASS-B |
5B
Z
l—‘ B
a0 4
s
. 30 224, 8. 612, 806. 1000
Frequency {(MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL
EUT AP
POWER :120vac/ 60H=
MODEL (FR 7921302
MOME :1la Tx_Chl57;>5785MHz
Data Rate:54
Owver Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MH=z dBuW;m dE dBuV/m dBuyW dE /m dE dEB Ccm deg
1 32.700 32.96 -7.04 40.00 42.40 16.33 0.90 ZE.66 -—= ~== Peak
) ZE0.500 43.20 =-2.80. 45.00 54.49 12_57 2.05 25.91 100 250 QP
k] ZE6.ZE0 34,99 -11.01 46.00 46 ZE5 1E.4%8 £.11 E5_&% e —-—— Peak
4 274,200 39.84 -g£.16 46.00 4371 14.8%8 Z.49 E6.ZI4 == —-—— Peak
E 624,100 34,55 -11.4L5 4600 3837 19.96 3.6 E7.04 ] ——— Peak
Bl 875,400 41.70 -4_.3Z0 46.00 4183 ZE.E2 3.8z Ee.g7 S -—— Peak
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

1;«Ln::ulnszl {dBuv/m} Date: 2007-09-23 Time: 00:17:14
1
FCC CLASS-B
-6dB
59 3 FCC CLASS B-AV
-6dB
5
53
£ 1000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6303 HORIZONTAL
EUT CAD
POWEE :170Vac/60Hz
MODEL cFR 7921302
MOME :lla Tx ChlE57;E5725MHz
Data Rate: b4
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos= FPo=z Pemark
MH=z dBuV m dB dBuV/m dBEuy dE /m di dE =58 deg
1 X ET785_ 000 10057 o4 2z 33 97 5.0 34.04 100 0 Peak
X E7g5_000 28 54 &89 3887 .02 34.04 100 121 Awerags
] g8782_ 000 E&5.01 -12.%5% T4.00 44 .63 37_84 7.16 34_5E 100 0 Peak
4 g788. 000 44.5¢ -9.44 E4.00 34.18 37_84 7.16 34 _5E 100 29 Awerage
14 11574.000 39.03 -34.97 74.00 77.00 -11_49 7.85 34.33 100 0 Peak
& 17352.000 35.84 -38.18 74.00 71.67 -11_81 9.54 33.76 100 0 Peak
Remark:
1. “1”represents the Fundamental Signal
2. “2"represents the Fundamental Signal
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-21 Time: 04:48:48

Level {dBuV/m)
80

FCCCLASS-B
-dB
4“ 3 L=
4
2
L 30 224, M. 612, 806. 1000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-EB 3m ANTZ7Z4 WERTICAL
EUT AP
POTTER t1z0Vac/f60H=
MODEL tFR 731302
MOME :lla Tz _ChlE7:ET7SEMHz
Data Pate:fd
Over Limit Beadintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos= Po=z Pemark
MH=z dBu¥V m dB dBuV/m dBEuy dE /m di dE cm deg
Lol 31.850 35.33 -4.07 40.00 45.36 16.34 0.83 E6.68 100 70 QP
z 143.340 30.3% -13.11 43.50 44 .26 10.75 l.6& E6.28 ] -—— Peak
3 ZBO.0ED 36.31 -5.69 46.00 47.60 1EZ.E7 .08 E5.91 =t -—— Peak
4 374200 33.1¢ -l2.84 46.00 4E2.03 14,88 Z.49 E6.Z24 5] -—— Peak
E 624100 38.38 -7.68 46.00 4E.14 13.36 d.E6 E27.04 o —-—— Peak
& 875400 37.96 -8.04 46.00 38.0% EE_GE 3.92 EG.E7T ] —-—— Peak
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-23 Time: 00:14:37

Level {dBuV/m}
17

;i
A
FCC CLASS-B
-6dB
59 i FCC CLASSB-AV
2 _6dB
9
10
’ 1000 5800, 10600, 15400. 20200. 25000
Frequency (MHz)
Site - 0ZCHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6303 VERTICAL
EUT CAP
POWER 1 1Z0Wac/&0Hs
MODEL :FR 791302
MOME :1la Tx_ChlE7;5785MHz
Data Rate: b4
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Los=s Factor Pos= Fo=z Pemark
MH=z dBu¥V: m dEB dBuV/m dBEuy dE /m di dE cm deg
hE 131,000 35.48 -14.E5F 54.00 45.46 2E. 1z Z.71 33.81 100 335 Average
z 1218.000 49.03 -24.97 74.00 E5.58 24.85  Z.E57 33.98 100 0 Peak
] 1430.000 39.39 -14.61 54.00 45.37 2E.1z Z.71 33.81 100 2Z4 Average
4 1430.000 49.32 -24.61 74.00 E5.37 2E.1z Z.71 33.81 100 0 Peak
£ X E785.000 10&.07 100_12 33.97 &£.02 34.04 100 0 Peak
£ @ E785.000 9410 g88.15 33.97 6£.02 34.04 o0 19 Average
7 8838.000 54.82 -19.18 74.00 44 38 37.90 7.20 34.66 100 0 Peak
g 8838.000 44.75 -3.25 54.00 34.31 37.80 7.20 34_66 100 Z4 Average
3 11567000 47 55 -31_45 74.00 80.56 -11.54  7_85 34 32 100 0 Peak
10 17346000 38.4% -35.51 74.00 7<4.30 -11_57 9.6F 33.76 100 0 Peak
Remark:
1. “5”represents the Fundamental Signal
2. "6"represents the Fundamental Signal
SPORTON International Inc. Page No. : 113 of 180
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weons. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 9
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-21 Time: 05:11:39

Level (dBuV/m)
80

FCC CLASS-B |
-5dB.
f 2 4 |
i 4|—1 g
L 30 224, 8. 612. 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL
EUT s
POWER :120vac/ 60H=z
MODEL (FR 791302
MOME :11la Tx Chlé5;5825MHz
Data Rate:5d
Owver Limit Beadintenna Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Los=s Factor Po= Foz Bemark
MHz dBu¥: m dE dBuV/m dBuy dBE/m dE dBE CIn deg
1 32.700 33.%1 -6.0% 40.00 43.35 15_38 0.90 Z&_66 -— -=- Peak
Zieil ZE0. 500 40.30 =5.70 45.00 51.59 12 57 2.058 '25.91 100 255 QP
3 ZEG.ZE0 36.43 -9.57 45.00 47.639 12 48 2.11 2zE.8% -— ~—= Peak
4 ! 374.700 40.07 -5.93 45.00 48.94 14_38 z.43 Z&._74 - ~== Peak
L4 624.100 34.26 -11.74 45.00 38.08 139_96 3.26 27.04 -— --- Peak
&l 875,400 42.29 =3.71 45.00 42.42 22_52 3.92 26.87 100 126 Peak
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

1;«Ln::ulnszl {dBuv/m} Date: 2007-09-23 Time: 00:21:27
1
FCC CLASS-B
-6dB
53 3 FCC CLASSB-AY
-6dB
]
’ 1000 5800, 10600, 15400, 20200. 25000
Frequency {(MHz)}
Bite 03CHO4-HYT
Condition: FOC CLASS-E 3m HF-ANT-6503 HORIZONTAL
EUT CAD
POWEE :170Vac/60Hz
MODEL :FR 791302
MOME :1la Tx_Chl&L;582E5MHz
Data Bate:bd
Over Limit Beadintenna Cable Preamp int  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuW dE/m dE dB Ccmn deg
hEdes E225.000 103.21 97.23 34.00 6.02 34.04 100 0 Peak
z X EgES_ 000 31.3E 85.34 34_00 .02 34.04 pRuli] Z11 Averadge
it g804_000 EE.Z3 -182.71 T4.00 44 90 37 84 7.17 34.54 100 0 Peak
4 g804_ 000 44,83 -9.11 E4.00 34,50 37 84 T7.17 3464 100 24 Awverage
5 1149 000 326.53% -37.41 74,00 74.F4 -11.14 7.86 34 36 100 0 Peak
Remark:
1. “1”represents the Fundamental Signal
2. “2"represents the Fundamental Signal
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-21 Time: 05:18:52

Level {dBuV/m}
80

FCC CLASS-B
-fdB
4
2
’ 30 224, M. 612, 806. 1000
Frequency {(MHz)
Site t03CHO4-HY
Condition: FCC CLASS-B 3w AMNTZ7Z4 WERTICAL
EUT AP
FOWEER :1lz0Vac/&60H=
MODEL tFR 791302
MOME 1lla Tx_ChleE;E2ZEMHz
Data Rate:5d
Over Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuyW dE/m dE dEB CIn deg
1! 3700 37.35 -F.65 40.00 46.7% 16.33 0.90 Z&_668 100 20 QF |
z 149,610 30.58 -1E.9Z 43.50 44.45 10.7%5 l.56 Z&.Z8 e --— Peak
3 ZE0.0E0 36.94  -9.06 46.00 42 F3 1E.E7 Z.08 zE.91 el -—-— Peak
4 I74.200 33,48 -1E.E51 46.00 4Z.325  14.28 Z.49 zZ&.Z4 ST -—-— Peak
5 6EZ4.100 37.48 -8.E5Z 46.00 41.320 15.%& .26 27.04 === -—-— Peak
=) 275,400 37.73 -B.E7 46.00 37.85 ZE.EZ .08 26,87 e --— Peak
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weons. FCC TEST REPORT

Report No. : FR791302A

Polarization : Vertical (LGHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
i Level {dBuV/m}

Date: 2007-09-23 Time: 00:24:42

5
f
FCC CLASS-B
-6dB
b2 i FCC CLASS-B-AV
2 -6dB
10!
0
1000 5500, 10600, 15400, 20200. 25000
Frequency {MHz)}
Zite : D3CHO4-HY
Condition: FOC CLASS-E 3m HF-ANT-6303 VERTICAL
EUT TAD
POWER 1 1Z0Wac/&0Hzs
MODEL CFR 791302
MOME :1la Txz_Chl&5;E8ZEMHz
Data Rate: b4
Over Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;/m dE dBuV/m dBuyW dE/m dE dEB Cm deg
1 1216.000 38.79 -15E.21 54.00 45.34 24.85 2.E7 3398 100 338 Average
z 1216.000 49.59 -24.41 74.00 E6.14 24.85  Z.E57 33.98 o0 0 Peak
2 1406.000 38.45 -15.EE 5400 44.53 2E.02  Z.68 33.84 100 zzl Average
4 1406.000 495.45 -24.E5 74.00 E5.53 2ZE.02  Z.68 33.84 100 0 Peak
E X ESZE. 000 105,34 95,36 34.00 £.02 34.04 100 0 Peak
] £825.000 93.43 g27.45 34.00 £.02 34.04 Llon zl Average
7 23E0.000 E5.51 -18.49 74.00 45.44 37.2%  ©.93 34.15 o0 0 Peak
] 22E0.000 45.11 -2.8% 54.00 35.04 37.23  £.93 34.15 100 Z8 Average
3 11643000 29,39 -34.61 74.00 77.04 -11.14 7.86 34.36 Lon 0 Peak
10 17478.000 26.87 -37.12 74.00 73.058 -1Z.12 2.64 33.71 Llon 0 Peak
Remark:
1. “5”represents the Fundamental Signal
2. "6"represents the Fundamental Signal
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weons. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 10
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Date: 2007-09-22 Time: 04:52:06

Level (dBuV/m}
80

FEC CLASS-B |
a8
| iFEe—s ¢ B
. 30 224, 8. 612, 806. 1000
Frequency {(MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ27Z4 HORIZONTAL
EUT 1 AP
POWER :120vac/ 60H=
MODEL (FR 7921302
MOME :1dln(g) T=(Z0M)Ch01l;2412MHz=
Data Rate:B6.5
Owver Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuyW dE/m dE dEB Ccm deg
1 30.810 3.5 -7.48 40.00 41_9E5 1&6.36 0.88 Z&.67 = —-—— Peak
2l ZE0.050 4.3 -3.71 d4&.00 53. &8 1E.57 205 2591 100 245 Peak
] ZEG.ZE0 37.04 -8.9¢ 46.00 43 320 1E.4%8 £.11 EZ5._8&% il —-—— Peak
4 274,200 35.72 -10.z1 46.00 44 g8 14.88 .49 E6_.Z4 == —-—— Peak
Bl 624 100 40,37 -E.&2 45.00 44 1% 13.95 3.6 E7.04 Ss —-—— Peak
B 75,400 40,81 -E_13 46.00 40.5%4 ZE_EZ 3.8z Ee.g7 Sz —-—— Peak
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

1;«Ln::ulnszl {dBuv/m} Date: 2007-09-25 Time: 05:30:48
4
FCC CLASS-B
-6dB
59 7 FCC CLASS B-AV
L -6dB
1
L 1000 5800, 10600, 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCO CLASS-E 3m HF-ANT-6503 HORIZOMTAL
EUT CAD
POWER 1 1Z0Wac/&0Hs
MODEL :FR 791302
MOME sllnier) Tx(ZOM)ChOl;Z2412MHz
Data Rate:&. &
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= FPo=z Pemark
MH=z dBuV m dB dBuV/m dBEuy dE /m di dE cm deg
1 2390.000 E7.50 -16.50 74.00 E3.47 28.07  3.74 33.78 100 0 Peak
z 2390.000 37.21 -16.79 54.00 35.18 Z8.07  3.74 33.78 100 ZEE Average
3K 241Z.000 91.1E 93,06 23.11 3.76 33.78 100 ZEE Average
4 X 241Z.000 101.11 102,08 Z8.11 3.7 323.78 100 0 Peak
13 ZED0.000 4571 -28.29 74.00 47.37 28.30 3.84 33820 100 0 Peak
& ZEOOD.000 34.68 -19.3F 5400 36.34 28.30 3.84 33820 100 ZEE Awverage
7 8709.000 E5.17 -18.88 74.00 44 .82 37.74 7.1 34. 56 100 0 Peak
g 8709.000 45 08 -8.94 54.00 34.76 37.74 7.1 34_E6 100 125 Awerage
Remark:
1. “3"represents the Fundamental Signal
2. “4"represents the Fundamental Signal
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
g Level {dBu'V/m} Date: 2007-09-22 Time: 04:59:42

FCC CLASS-B
-fdB

3
4
g 30 224, M. 612, 806. 1000
Frequency (MHz)
Site 03CHO4-HY
Condition: FCC CLASS-BE 2m ANTZ7Z4 WERTICAL
EUT tAP
POWEER c1E0Vac/60HS
MODEL tFR 731302
MOME tllndg) Tx(ZO0M)ChoOl:Z41Z2MHz
Data Pate:&. &
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= Poz Pemark
MH=z dBuVsm dB dBul/m dBEuy dE /m di dE cm deg
Lol ZE.970 35.53 -4.47 40.00° 4437 16.33 0.20 E6.68 100 35 QP
z ZEO.05D  37.45 -5.55 46.00 48.74 1E.E7 .05 E5.91 i -—— Peak
3 ZBZ.690 30.3EZ -15.68 46.00 41.5% 1Z.E2 .08 E5.88 = -—— Peak
4 E31.700 E27.41 -18.5% 46.00 33.71 17.384 .93 E7.07 5 -—— Peak
5 624100 3917 -6_83 46.00 42_93 19._96 3.26 E7.04 e === Poak
(Tt 875400 41.15 -4 85 46.00 41728 ZZ2_67 3.82 ZB.67 ] === Peak
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-25 Time: 05:21:55

Level {dBuV/m}
17

3
4
FCC CLASS-B
-6dB
59 7 FCC CLASS B-AY
-6dB
l]1lllll] 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6303 VERTICAL
EUT CAD
POWEE :170Vac /60Hz
MODEL cFR 79130z
MOME tllndg) Tx(Z0M)ChOl;z41ZMHz
Data Rate:&. &
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos= Poz Pemark
MH=z dBu¥V m dB dBuV/m dBEuy dE /m di dE =58 deg
AL Z3%0_000 E9.70 -14.30 T4.00 £1.67 E8.07 3.74 3378 100 0 Peak
z Z330_000 4E.79 -11.21 E4.00 44 78 E8.07 3.74 3378 100 2359 Average
i Z41Z._ 000 106 03 107.594 Zg8.11 2.76 3378 BRuly] 0 Peak
4 @ Z41Z_ 000 325 46 S7.3 280l e 3T 00 235D Average
£ 2484.000 37.62 -16.33 £54.00 39.32 23.26 3.84 '33.80 100 359 Average
& 2484.000 49.39 -z4.61 74.00 51.09 Z3_26 3.84 33.80 100 0 Peak
7 7974.000 E4.95 -19.05 74.00 45.05 3577 6.75 33.82 100 0 Peak
8 7974.000 44.54 -9.45 54.00 34.64 3577 6.75 33.82 100 167 Awverage
Remark:
1. “3"represents the Fundamental Signal
2. “4"represents the Fundamental Signal
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weons. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 11
Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-22 Time: 05:13:48

Level (dBuV/m})
80

FCE CLASS-B |
a8
I—l 2
5 5
40 T 4
. 30 224, 8. 612, 806. 1000
Frequency {MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL
EUT  AF
POWER :120vac/ 60H=
MODEL (FR 7921302
MOME :1dn(g) _T=(Z20M)Chié
Data Rate:B6.5
Owver Limit Beadintenna Cable Preamp Ant  Tahle
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;/m dE dBuV/m dBuW dE/m dE dEB Ccm deg
1 Fz_970 31.9%: -8.08 40.00 4136 1633 0.90 Z&.66 e ~=—Diggl
2l ZE0.050 4F.33 -3.67 d4&.00 E3.6E 1E.E57 205 g5:91 100 144 Peak
3 ZEG.ZE0 35,63 10327 46.00 4683 1EF.4%8 £.11 E&5_&% e —-—— Peak
4 274,200 35,73 -10.z7 46.00 44 50 14.88 .49 E6_.Z4 i —-—— Peak
Lo 624,100 40.0% -E_.391 45.00 43 91 13.95 Z.E6 E7.04 Se= —-—— Peak
B 875,400 40,53 -E.0FZ 46.00 41.11 ZEZ.g2 3.8 E6.g7 S -—— Peak
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

1;«Ln::ulnszl {dBuv/m} Date: 2007-09-25 Time: 05:05:50
3
4
FCC CLASS-B
-6dB
59 7 FCC CLASS-B-AV
3 -6dB
s 1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6903 HORIZOMTAL
EUT CAD
POWER 1 1Z0Wac/&0Hs
MODEL :FR 791302
MOME s1lnier) Tx (Z0M)ChOg
Data Rate:&. &
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos= FPoz Pemark
MH=z dBuV m dEB dBuV/m dBEuy dE /m di dE =58 deg
1 2390.000 37.6Z -16.38 54.00 35.53 2Z8.07 3.74 33.78 o0 ZEE Average
z 2390.000 485.80 -25.Z0 74.00 E0.77 ZB.07  3.74 33.78 100 0 Peak
3K 2437.000 102,36 lo4.17 28.13  3.73 33.79 100 0 Peak
4 X 2437.000 21.81 93.6E 28.1% 3.79 33.79 100 ZEE Average
13 2494000 34.21 -19.79 54.00 35.87 28.30 3.84 33820 100 ZEE Awerage
& 2494.000 45 50 -28.E0 74.00 47.16 28.30 3.84 33820 100 0 Peak
7 S8085.000 54.40 -19.60 74.00 44.41 3E.92 &.80 3373 100 0 Peak
g S085.000 44.16 -3.84 54.00 34.17 =6.92 £.80 3373 100 Z6E Awverage
Remark:
1. “3"represents the Fundamental Signal
2. “4"represents the Fundamental Signal
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
i Level {dBuV/m) Date: 2007-09-22 Time: 05:21:01

FCC CLASS-B
-fdB

. 30 224, M. 612, 806. 1000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-E 2m ANTZ7Z4 WERTICAL
EUT AP
POWEER t1E0Vac/60HS
MODEL tFR 731302
MOME tllndg) Tx (Z20M) Chos
Data Pate:&. &
Over Limit Beadintenna Cable Preanp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos= Poz Pemark
MH=z dBuV m dB dBuV/m dBEuy dE /m dE dE cm deg
Lol 32.870 36.10 -3.90 40.00 45 .54 16.33 0.20 EZ6.68 100 L2 QP
z 148 Ee0 3Z.01 -11.45 43.50 45.50 10.74 l.65 E6.28 ] -—— Peak
3 zBO_0ED  37.8E -8.19 46.00 45,11 1z.E7 .05 E5.91 = -—— Peak
4 EO0_E00 31.7% -14.F1 46.00 39.15 16.31 .81 Ez7.08 i -—— Peak
5 624100 39.48 -6.5FZ 46.00 43_.30 19.96 3.6 E7.04 = === Peak
6 ! 875400 41 .36 -4.64 4600 41.43 ZZ_67 3.82 EZ6.67 e === Peak
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-25 Time: 05:12:18

Level {(dBu'V/m}
17

3
4
FCC CLASS-B
-6dB
3 3 T FCC CLASS B-AY
-6dB
“1000 5800. 10600, 15400, 20200. 25000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6303 VERTICAL
EUT TAD
POWEE :1Z0Vac/50Hz
MODEL :FR 791302
MOME tllndg) Tx(Z0M) Choo
Data Rate:&. &
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= Fo=z Pemark
MH=z dBEuV m dB dBul/m dBEuy dE /m di dE =58 deg
1 2374 000 4E.z1 -11.79 E4.00 44 F4 EFB_03 oL BB 100 22 Awerage
z 2374 _ 000 E3F_4F -z0.58 7T4.00 EL. 45 EB_03 SRl TEFETE 100 0 Peak
I X £437.000 10550 LOTCEL 28519 TLRE EEERE 100 0 Peak
4 @ £437._000 32539 o g = R - BT AFgnae 0o 22 Awerage
14 2484.000 49.32 -24.63 74.00 51.02 Z3_26 3.84 33.80 100 0 Peak
& 2484.000 32.0l -15.9% &4.00 39.71 Z3._26 3.84 33.80 100 22 Average
7 8292.000 &£&E.12 -18.83 74.00 45.08 237.21 £.91 34.06 100 0 Peak
8 8298.000 45.03 =-8.97 &4.00 34.97 37.21 6.91 34.06 100 145 Awverage
Remark:
1. “3"represents the Fundamental Signal
2. “4"represents the Fundamental Signal
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weons. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 12
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Date: 2007-09-22 Time: 05:30:42

Level (dBuV/m}
80

FEE CLASS-B |
dB
I—l 7} 53
4"_,—1 3 4
5
. 30 224, 8. 612, 806. 1000
Frequency {MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL
EUT  AF
POWER :120vac/ 60H=
MODEL (FR 791302
MOME :1ldn(g) _T=(Z0M)Chll
Data Rate:f6.5
Owver Limit Beadintenna Cable Preamp Ant  Tahle
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MH=z dBuW;m dE dBuV/m dBuyW dE/m dE dE Ccm deg
1 3l.080 30.5% -9.41 40.00 40.02 16&6.36 0.88 Z&.67 e - Heagl
2 ZE0.050 41.98 -4. 0 d46.00 583 ET 1287 2005 g5l 100 19 Peak
3 266,250 35,90 -10.10 46.00 4716 1Z.4%8 £.11 E5_8&% L] —-—— Peak
4 274,200 35,56 -10.44 46.00 44.43 14.88 .49 E6_.Z4 == —-—— Peak
E FED.100 z27.64 -18. 3¢ 46,00 3100 Z0.00 3.86 E6_391 iy —-—— Peak
=] 875,400 40,95 -E.04 45.00 41.0% ZE.E62 3.9 Ee.g7 =t ] -—— Peak
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

1;«Ln::ulnszl {dBuV/m} Date: 2007-09-25 Time: 05:41:51
4
FCC CLASS-B
-6dB
o
59 7 FCC CLASS-B-AV
-6dB
s 1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6503 HORIZOMTAL
EUT CAD
POWER 1 1Z0Wac/&0Hs
MODEL :FR 791302
MOME s1lnie) Tx(Z0MIChll
Data Rate:&. &
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= FPoz Pemark
MH=z dBuVsm dEB dBuV/m dBEuy dE /m di dE =58 deg
1 2382.000 37.50 -16.50 54.00 35.50 28.03 3.74 33.78 o0 ZE6Z Awverage
z 2392.000 EO0.87 -23.13 74.00 EZ.87 ZB8.03  3.74 33.78 100 0 Peak
3K Z46Z.000 321.76 93.E1 g8.zz 3.81 33.79 100 ZEZ Average
4 X Z46Z.000 10Z. 48 l04.21 Z8.2z  3.81 323.79 100 0 Peak
13 2483.E500 E&.60 -17.40 74.00 E8.30 28.26 3.84 33820 100 0 Peak
& Z483.500 36.32Z -17.68 54.00 38.02 28.26 3.84 33820 100 Z6Z Awverage
7 8912.000 54.45 -19.EE 74.00 43.96 37.98 7.23 34.72 100 0 Peak
g 8913%.000 44.20 -3.80 54.00 33.71 37.98 7.23 3472 100 245 Awverage
Remark:
1. “3"represents the Fundamental Signal
2. “4"represents the Fundamental Signal
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
i Level {dBuV/m} Date: 2007-09-22 Time: 05:37:58

FCC CLASS-B
-fdB

. 30 224, M. 612, 806. 1000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-E 2m ANTZ7Z4 WERTICAL
EUT AP
POWEER c1E0Vac/60HS
MODEL tFR 731302
MOME tllndg) Tx(Z20M)Chll
Data Pate:&. &
Over Limit Beadintenna Cable Preaup Ant Table
Fregq Lewvel Limit Line Lewel Factor Loss Factor Pos= FPoz Pemark
MH=z dBu¥V m dB dBul/m dBEuy dE /m di dE cm deg
Lol 32.970 36.44 -3.56 40.00 45.88 16.33 0.90 E6.668 100 42 QP |
Z 148 530 31.91 -11.59 43.80 45.80 10.74 l.66 E6.Z28 ] -—— Peak
3 ZBO_05D  37.67 -8.33 46.00 48.98 1Z.E7 Z.05 E5.91 =t -—— Peak
4 374200 31.34 -l4.66 46.00 40.21 14.88 .49 E6.:Z24 i -—— Peak
E 624100 39 55 -6_.d45 46.00 43_37 19.96 3.26 E7.04 S === Poak
(it 875400 41 .29 -4_.71 4600 d41_4F ZZ_62 3.82 EZ6.67 S === Peak
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-25 Time: 05:50:35

Level {dBuV/m)
17

4
FCC CLASS-B
-6dB
592 7 FCC CLASSB-AY
-6dB
L 1000 5800. 10600, 15400, 20200. 25000
Frequency (MHz)
Bite : 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6303 VERTICAL
EUT CAD
POWEE :1Z0Vac/60Hz
MODEL cFR 721302
MOME tllndg) Tx(Z0M)Chll
Data Rate:&. &
Over Limit Beadintenna Cable Preamp Ant Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= Fo=z Pemark
MH=z dBuV m dB dBul/m dBEuy dE /m di dE =58 deg
1 £339_000 43_50 -10.50 E4.00 45 48 EZ8.07 3.74 3378 100 22 Awerage
z Z3g9._000 Ee.0% -17.21 T4.00 E2.0FE E8.07 3.74 3378 la0o 0 Peak
2@ Z4€Z_ 000 2607 7.8 BRIEE Z.81 33.7% 100 22 Awerage
4 X 2462000 106 &6 1l0&.41 Z8_EZ .81 33,79 100 0 Peak
14 2484.420 £1.70 -12.30 74.00 £3.40 23_26 3.84 33.80 100 0 Peak
& z484.420 41.70 -12.30 54.00 43.40 Z8_26 3.84 33.180 100 22 Average
7 8850.000 &54.96 -19.04 74.00 44.52 37.392 7.20 34.88 100 0 Peak
g 8850.000 44.70 =-9.80 &4.00 33.75 37.92 7.20 34.868 100 235 Average
Remark:
1. “3"represents the Fundamental Signal
2. “4"represents the Fundamental Signal
SPORTON International Inc. Page No. : 129 of 180

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : RE7-AP300

Report Issued Date : Oct. 09, 2007
Report Version

. Rev.01



weons. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 13
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Date: 2007-09-22 Time: 05:51:56

Level (dBuV/m})
80

FCE CLASS-B |
a8
l—l 2 g G
40_,—‘ ey Fl
. 30 224, 8. B612. 806. 1000
Frequency {MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL
EUT AP
POWER :120vac/ 60H=
MODEL (FR 7921302
MOME :11ln(g) _Tx=(40M) Ch0O3
Data Rate:13.5
Owver Limit Beadintenna Cable Preamp Ant  Tabkle
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MH=z dBuW;/m dE dBuV/m dBuyW dE/m dE dE Ccm deg
1 30.810 3z.38 -7.6 40.00 41.81 16.36 0.88 EZ&6.67 =i ~——-Pagl
2 Z50.050 4F.10 -3.%0 4&.00 53.3% 12.587 2705 2509l 100 264 Peak
3 ZEG 250 37.87 -8.12 46.00 43913 1Z.4%8 £.11 E5_&% L] —-—— Peak
4 274,200 35.98 -10.0Z 46.00 44 85 14.8%8 .49 EZ6_.Z4 s —-—— Peak
L 624100 40.74 -E_EZg 45,00 44 585 13.35 3.6 E7.04 ] —-—— Peak
(=] 75,400 41.18 -4.282 46.00 41.31 ZE.E62 3.9z Ee.g7 L] —-—— Peak
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

1;«Ln::ulnszl {dBuV/m} Date: 2007-09-25 Time: 06:18:43
F
4
FCC CLASS-B
-6dB
3
59 ¥ FCC CLASS B-AV
-6dB
L 1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6903 HORIZOMTAL
EUT CAD
POWER 1 1Z0Wac/&0Hs
MODEL :FR 791302
MOME s1lner) T (40M) ChO3
Data Rate:13.E
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos= FPo=z Pemark
MH=z dBuV m dEB dBuV/m dBuy dE /m di dE =58 deg
1 2390.000 42.67 -11.33 54.00 44.64 28.07 3.74 33.78 o0 26l Awverage
z 2390.000 €2.23 -11.77 74.00 ©4.20 2Z8.07 3.74 33.78 100 0 Peak
3K 24ZZ.000 95.0E lo0 32 Z8.1E 3.7 33.79 100 0 Peak
4 X Z4ZZ.000 87.39 g29.26 28.15  3.76 33.79 100 26l Average
5 Z485.180 49.93 -24.07 74.00 El. 63 28.26 3.84 3380 100 0 Peak
& z48E5.180 37.55 -16.45 5400 39.25 Z8.26 3.84 3320 100 261 Awverage
7 8327.000 E4.85 -19.15 74.00 44.77 37.26 £.9F 34.11 100 0 Peak
g 8327.000 44.21 =-3.79 54.00 34.13 37.26 £.9F 34.11 100 z4 Average
Remark:
1. “3"represents the Fundamental Signal
2. “4"represents the Fundamental Signal
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
i Level {dBuV/m) Date: 2007-09-22 Time: 05:59:11

FCC CLASS-B
-fdB

g 30 224, M. 612, 806. 1000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-E Sm ANTZ7Z4 WERTICAL
EUT tAP
POWEER c1E0Vac/60HS
MODEL tFR 73130E
MOME tllndg) Tx (40M) Cho32
Data Pate:l13.5
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= FPoz Pemark
MH=z dBu¥V m dB dBul/m dBEuy dE /m di dE cm deg
Lol 32.870 35.96 -4.04 40.00 45.40 16.33 0.20 E6.668 100 E3 Qp
Z 148 530 3Z.47 -11.03 43.80 d6.36 10.74 l.66 E6.Z28 i -—— Peak
3 ZEBO_0E5D  37.33 -8.67 46.00 48.8E 1Z.E7 .05 E5.91 =t -—— Peak
4 374200 31.36 -l4.64 46.00 40.23 14,88 Z.43 E6.:Z24 it -—— Peak
5 624100 39 %8 -6.71 46.00 43_11 19.96 3.26 E7.04 S === Poak
(i 875400 41 .77 =4_723. 46.00 41._30- ZZ_6Z 3.82 ZB.67 o] === Peak
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-25 Time: 06:05:04

Level {dBu'V/m}
17

3
4
FCC CLASS-B
4 -6dB
59 ¥ FCC CLASSB-AY
-6dB
: 1000 5800. 10600, 15400, 20200. 25000
Frequency (MHz)
Bite : 0ECHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6303 VERTICAL
EUT CAD
POWEE :1Z0Vac/50Hz
MODEL cFR 791302
MOME tllrmdg) T {<40M) ChO3
Data Rate:13.E
Over Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewvel Limit Line Lewel Factor Loss Factor Pos= Fo=z Pemark
MH=z dBuV m dB dBuV/m dBEuy dE /m di dE cm deg
1 Z330_000 45 84 -7.16 E4.00 42.81 E8.07 3.74 3378 100 357 Averags
Zidet] Z330_000 &8.15 -5.85 T4.00 70,12 E8.07 3.74 3378 pRuli] 0 Peak
3 X E4EZ_ 000 103 0Z 104.90 Z8.1% 3.76 33,73 100 0 Peak
4 @ Z4ZZ_ 000 32150 93.47 E8.15 e 3ELTE 100 35T Average
14 2485.180 &Z.63 -2Z1.37 74.00 54.83 23_26 3.84 33.80 100 0 Peak
& 2485.180 40.19 -13.81 &4.00 41.839 Z3_26 3.84 33.80 100 357 Average
7 7974000 E£4.99 -19.01 74.00 45.09 3577 6.75 33.82 100 0 Peak
8 7974.000 44.35 =-9.65 &4.00 34.45 3577 6.75 33.82 100 1586 Awverage
Remark:
1. “3"represents the Fundamental Signal
2. “4"represents the Fundamental Signal
SPORTON International Inc. Page No. : 133 0f 180

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : RE7-AP300

Report Issued Date : Oct. 09, 2007
Report Version

. Rev.01



weons. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 14

Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Date: 2007-09-22 Time: 06:09:42

Level (dBuV/m)
80

FEC CLASS-B |
L
r_____J 2 g
“___j______J 3 3
03 224, M8, 612, 806. 1000
Frequency {MHz)

Site : 03CHO4-HY

Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL

EUT : AP

LOWER :120vac/ 60Hz

MODEL (PR 791302

MOME :11ln(g) T (40M)Ch0?

Data Rate:13.5

Owver Limit Beadintenna Cable Preamp Ant  Tahle
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;/m dE dBuV/m dBuyW dE/m dE dEB Ccm deg
1 30.810 31.37 -8.63 40.00 40.80 16&.36 0.88 E&6_&7 ity --— Peak
2 ZEO.0E0 4F_ 1% -3.81 46.00 5348 1F_E87 200sF tRESIFL 100 £32 Peak
3 ZEE.ZE0 326,58 -9_.4Z 46.00 47.24 1EZ_48 .11 zE.&& el -—-— Peak
4 274,200 36,28 -9 7Z 46.00 45 15 14.28 Z.49 zZ&.Z4 e -—-— Peak
L] GEZ4.100 3D.52 -5.08 46.00 43,74 13 38 2.Z6 27.04 i -—-— Peak
Bl 275,400 41 22 -4.71 46.00 41.42 ZE._EZ 3.0 z26.67 =z --— Peak
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

1}_Ln::uln::l {dBuV/m} Date: 2007-09-25 Time: 06:34:55
4
FCC CLASS-B
-6dB
59 E T FCC CLASS-B-AV
-6dB
! 1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6503 HORIZOMTAL
EUT CAD
POWER 1 1Z0Wac/&0Hs
MODEL :FR 791302
MOME s1lmier) T (40M) ChOS
Data Rate:13.E
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= FPoz Pemark
MH=z dBuVsm dB dBuV/m dBEuy dE /m di dE =58 deg
1 2388.000 35.0Z -14.98 54.00 40.98 28.07 3.74 33.78 o0 ZEE Awverage
z 2388.000 5Z.00 -2Z.00 74.00 E3.96 Z8.07 3.74 33.78 100 0 Peak
3K 24EZ.000 28,21 90,03 £22.1% 3,79 33.79 100 ZEE Average
4 X 24EZ.000 93,94 l0l.75 Z8.13  3.73 323.79 Llon 0 Peak
13 2483. 500 E9.52 -14.41 74.00 £1.23 28.26 3.84 33820 100 0 Peak
& Z483.E500 39.33 -14.67 54.00 41.03 28.26 3.84 33820 100 ZEE Awerage
7 7818.000 54.57 -19.48 74.00 44 .86 3E.65 ©.68 3368 100 0 Peak
g 7818.000 44.03 -3.37 54.00 34.37 3E6.65 E.68 3368 100 23 Average
Remark:
1. “3"represents the Fundamental Signal
2. “4"represents the Fundamental Signal
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
&% Level {dBuV/m} Date: 2007-09-22 Time: 06:16:57

FCC CLASS-B
-fdB

L 30 224, M. 612, 806. 1000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-E 2m ANTZ7Z4 WERTICAL
EUT cAp
POWEER c1E0Vac/60HS
MODEL tFR 731302
MOME tllndg) Tx (40M) Cho2
Data Pate:l13.5
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos= Foz Pemark
MH=z dBu¥Vsm dB dBuV/m dBEuy dE /m di dE cm deg
Lo:l 32.970 35.64 -4.35 40.00 45.08 16.33 0.20 E6.68 100 Lg Qp
Z 148 _Ee0 31.75 -11.75 43.50 45.64 10.74 l.65 E6.Z28 ] -—— Peak
3 ZBO_05D  37.E3 -8.77 46.00 48.58 1EZ.E7 .05 E5.91 St -—— Peak
4 374200 31.E20 -14.80 4¢.00 40.07 14,88 Z.49 EZ6.:Z24 i -—— Peak
E 624100 39 . Fz -6.78 46.00 43.04 19.96 3.6 E27.04 S === Peoak
(it 875400 41 %3 -4_.77 4600 41._386 ZZ2.62 3.82 EZ6.67 S === Peak
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-25 Time: 06:46:04

Level {dBuV/m}
17

4
FCC CLASS-B
-6dB
3
59 ¥ FCC CLASSB-AV
-6dB
0 1000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6303 VERTICAL
EUT DAD
POWEE :170Vac/E0Hz
MODEL cFR 791302
MOME tllrnlg) T (<40M) ChO2
Data Rate:13.E
Over Limit Beadintenna Cable Preanp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos= Fo=z Pemark
MH=z dBu¥V m dB dBul/m dBEuy dE /m di dE =58 deg
AL £3839_ 000 44.83% -95.11 E4.00 45.85 E8.07 3.74 3378 100 2 Awerage
z Z3gg_ 000 E7.32 -1l6.67 T4.00 ER_ES  ER_07 I.74 3378 100 0 Peak
el E45Z_ 000 32E_40 294 22 Z8.19 BLTY FgRn 100 2 Awerage
4 X Z45Z_000 104.10 105.59z Z8.19 3T I3FTa 100 0 Peak
14 2483.500 &5.77 -8.23 74.00 &£7.47 Z23.26 3.84 33.80 100 0 Peak
& 2483_500 4&.17 -7.83 &4.00 47.87 Z3_26 3.84 33.80 100 3 Average
7 8766.000 EE.65 -18.35 74.00 45.29 37.82 7.1 34.82 100 0 Peak
8 8766.000 45.11 =-8.8% &4.00 34.75 37.82 7.16 34.862 100 224 Average
Remark:
1. “3"represents the Fundamental Signal
2. “4"represents the Fundamental Signal
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